
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

 English 
 Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

 English 
 Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

 Inglés 
 Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

 Inglés 
 Idioma alternativo (español) 

3. Solicitud original 

 



HCMUD 441 TPDES Renewal
[...]
☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
About 3.7 acrtes of land will be disturbed to a depth of about 5 feet.  No caves or karst 
features will be sealed as a result of construction 

2. Describe existing disturbances, vegetation, and land use:  
Currently, the land is used for pasturing cattle.   

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
Click here to enter text. 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
Click here to enter text. 

 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT C 
 

USGS MAP 
 

HARRIS COUNTY MUNICIPAL UTILITY DISTRICT NO. 441 
WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 







 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT D 
 

FLOW SCHEMATIC(S) 
 

HARRIS COUNTY MUNICIPAL UTILITY DISTRICT NO. 441 
WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 





QUIDDITY

Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

AutoCAD SHX Text
Wastewater Treatment Plant

AutoCAD SHX Text
HARRIS COUNTY, TEXAS

AutoCAD SHX Text
October 2024

AutoCAD SHX Text
PROP ON-SITE

AutoCAD SHX Text
RAW SEWAGE

AutoCAD SHX Text
LIFT STATION

AutoCAD SHX Text
CL2

AutoCAD SHX Text
~

AutoCAD SHX Text
EFFLUENT SAMPLING MANHOLE

AutoCAD SHX Text
PROP OUTFALL

AutoCAD SHX Text
PROP CHLORINE CONTACT BASIN

AutoCAD SHX Text
WET HAUL DIGESTED SLUDGE

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP MULTI-STAGE AEROBIC DIGESTER

AutoCAD SHX Text
RAS

AutoCAD SHX Text
PROP CLARIFIER

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
CL2

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WASTE ACTIVATED SLUDGE

AutoCAD SHX Text
WAS

AutoCAD SHX Text
PROP BAR SCREEN &  SPLITTER BOX

AutoCAD SHX Text
HARRIS COUNTY

AutoCAD SHX Text
ATTACHMENT E

AutoCAD SHX Text
FLOW SCHEMATICS

AutoCAD SHX Text
MUD No. 441

AutoCAD SHX Text
PROP PHASE I - 0.10 MGD

AutoCAD SHX Text
%%U PUMP LEGEND: 

AutoCAD SHX Text
CHLORINE

AutoCAD SHX Text
AIR LIFT PUMP



QUIDDITY

Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

AutoCAD SHX Text
Wastewater Treatment Plant

AutoCAD SHX Text
HARRIS COUNTY, TEXAS

AutoCAD SHX Text
November 2024

AutoCAD SHX Text
HARRIS COUNTY

AutoCAD SHX Text
ATTACHMENT E

AutoCAD SHX Text
FLOW SCHEMATICS

AutoCAD SHX Text
MUD No. 441

AutoCAD SHX Text
PROP PHASE II - 0.20 MGD

AutoCAD SHX Text
%%U PUMP LEGEND: 

AutoCAD SHX Text
CHLORINE

AutoCAD SHX Text
AIR LIFT PUMP

AutoCAD SHX Text
EXIST ON-SITE

AutoCAD SHX Text
RAW SEWAGE

AutoCAD SHX Text
LIFT STATION

AutoCAD SHX Text
CL2

AutoCAD SHX Text
~

AutoCAD SHX Text
EFFLUENT SAMPLING MANHOLE

AutoCAD SHX Text
EXIST OUTFALL

AutoCAD SHX Text
EXIST CHLORINE CONTACT BASIN

AutoCAD SHX Text
WET HAUL DIGESTED SLUDGE

AutoCAD SHX Text
AIR

AutoCAD SHX Text
EXIST MULTI-STAGE AEROBIC DIGESTER

AutoCAD SHX Text
RAS

AutoCAD SHX Text
EXIST SECONDARY CLARIFIER

AutoCAD SHX Text
EXIST AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
CL2

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WASTE ACTIVATED SLUDGE

AutoCAD SHX Text
WAS

AutoCAD SHX Text
EXIST  BAR SCREEN &  SPLITTER BOX

AutoCAD SHX Text
PROP 0.1 M.G.D. TRAIN NO. 2

AutoCAD SHX Text
EXIST 0.1 M.G.D. TRAIN NO. 1

AutoCAD SHX Text
WET HAUL DIGESTED SLUDGE

AutoCAD SHX Text
RAS

AutoCAD SHX Text
PROP CLARIFIER

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP MULTI-STAGE AEROBIC DIGESTER



QUIDDITY

Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

AutoCAD SHX Text
Wastewater Treatment Plant

AutoCAD SHX Text
HARRIS COUNTY, TEXAS

AutoCAD SHX Text
November 2024

AutoCAD SHX Text
HARRIS COUNTY

AutoCAD SHX Text
ATTACHMENT E

AutoCAD SHX Text
FLOW SCHEMATICS

AutoCAD SHX Text
MUD No. 441

AutoCAD SHX Text
PROP PHASE III - 0.6 MGD

AutoCAD SHX Text
%%U PUMP LEGEND: 

AutoCAD SHX Text
CHLORINE

AutoCAD SHX Text
AIR LIFT PUMP

AutoCAD SHX Text
EXIST ON-SITE

AutoCAD SHX Text
RAW SEWAGE

AutoCAD SHX Text
LIFT STATION

AutoCAD SHX Text
PROP HEADWORKS WITH MANUAL BAR SCREEN

AutoCAD SHX Text
WET HAUL DIGESTED SLUDGE

AutoCAD SHX Text
AIR

AutoCAD SHX Text
EXIST MULTI-STAGE AEROBIC DIGESTER

AutoCAD SHX Text
RAS

AutoCAD SHX Text
EXIST SECONDARY CLARIFIER

AutoCAD SHX Text
EXIST AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
CL2

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WASTE ACTIVATED SLUDGE

AutoCAD SHX Text
WAS

AutoCAD SHX Text
WET HAUL DIGESTED SLUDGE

AutoCAD SHX Text
RAS

AutoCAD SHX Text
EXIST SECONDARY CLARIFIER

AutoCAD SHX Text
EXIST AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
AIR

AutoCAD SHX Text
EXIST MULTI-STAGE AEROBIC DIGESTER

AutoCAD SHX Text
PROP CL2

AutoCAD SHX Text
PROP CHLORINE CONTACT BASIN

AutoCAD SHX Text
WET HAUL DIGESTED SLUDGE

AutoCAD SHX Text
RAS

AutoCAD SHX Text
PROP SECONDARY CLARIFIER (2 TOTAL)

AutoCAD SHX Text
PROP AERATION BASIN  (4 TOTAL)

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP MULTI-STAGE AEROBIC DIGESTER (4 TOTAL)

AutoCAD SHX Text
PROP 0.4 MGD TRAIN No. 3

AutoCAD SHX Text
EXIST 0.1 MGD TRAIN No. 2

AutoCAD SHX Text
EXIST 0.1 MGD TRAIN No. 1

AutoCAD SHX Text
CL2

AutoCAD SHX Text
EXIST CHLORINE CONTACT BASIN

AutoCAD SHX Text
~

AutoCAD SHX Text
EFFLUENT SAMPLING MANHOLE

AutoCAD SHX Text
EXIST OUTFALL

AutoCAD SHX Text
SULFUR DIOXIDE GAS

AutoCAD SHX Text
SO2

AutoCAD SHX Text
PROP DECHLORINATION BASIN

AutoCAD SHX Text
PROP SO2



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT E 
 

SERVICE AREA MAP 
 

HARRIS COUNTY MUNICIPAL UTILITY DISTRICT NO. 441 
WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 



Texas Board of Professional Engineers Registration No. F-439
6330 West Loop South, Suite 150  Bellaire, TX 77401  713.777.5337

AutoCAD SHX Text
PROCESS FLOW DIAGRAM

AutoCAD SHX Text
FORT BEND COUNTY, TEXAS

AutoCAD SHX Text
SEPTEMBER 2018 

AutoCAD SHX Text
PLANTATION MUNICIPAL UTILITY DISTRICT  WASTEWATER TREATMENT PLANT 0.44 MGD PERMIT NO. WQ0011971001

AutoCAD SHX Text
AERATION BASIN No. 1

AutoCAD SHX Text
AERATION BASIN No. 2 

AutoCAD SHX Text
CLARIFIER No. 1

AutoCAD SHX Text
AERATION BASIN No. 3

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
INFLUENT

AutoCAD SHX Text
WAS

AutoCAD SHX Text
%%U LEGEND: %%U

AutoCAD SHX Text
SCREENINGS TO LANDFILL

AutoCAD SHX Text
PUMP

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE

AutoCAD SHX Text
WASTE ACTIVATED SLUDGE

AutoCAD SHX Text
CHLORINE SOLUTION

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
CL2

AutoCAD SHX Text
LIFT STATION No.1

AutoCAD SHX Text
LIFT STATION No.2

AutoCAD SHX Text
EXIST HEADWORKS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
CL 

AutoCAD SHX Text
CHLORINE CONTACT No. 1

AutoCAD SHX Text
AIR

AutoCAD SHX Text
TO OUTFALL

AutoCAD SHX Text
CLARIFIER No. 2

AutoCAD SHX Text
CHLORINE CONTACT No. 2

AutoCAD SHX Text
AIR

AutoCAD SHX Text
CL 

AutoCAD SHX Text
DIGESTER No. 1

AutoCAD SHX Text
AIR

AutoCAD SHX Text
DIGESTER No. 2

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
BELT PRESS 

AutoCAD SHX Text
DEWATERED SOLIDS TO LANDFILL

SGB
Snapshot

SGB
Snapshot

SGB
Text Box
SERVICE AREA MAP

HARRIS COUNTY MUD NO. 441
WASTEWATER TREATMENT PLANT
TPDES PERMIT NO. WQ0015795001

SGB
Text Box
HCMUD NO. 441 WWTP

SGB
Text Box
WWTP SERVICE AREA

SGB
Arrow

SGB
Arrow



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT F 
 

SUPPLEMENTAL TECHNICAL REPORT 
 

HARRIS COUNTY MUNICIPAL UTILITY DISTRICT NO. 441 
WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

NOVEMBER 2024 
 

 





TECHNICAL REPORT   

WASTEWATER TREATMENT 

PLANT DOMESTIC WASTEWATER 

PERMIT

for

HARRIS COUNTY MUNICIPAL UTILITY DISTRICT NO. 441 

HARRIS COUNTY, TEXAS

NOVEMBER 2024
QE Job No. 15740-0001-02

11/12/2024



1

I. INTRODUCTION

The purpose of this report is to provide information pertaining to items in the Domestic Administrative 
Report and The Domestic Technical Report for the permit application of the Harris County Municipal 
Utility District No. 441 Wastewater Treatment Plant (WWTP). The proposed permit includes three (3) 
operational phases to treat 0.10 MGD, 0.20 MGD and 0.60 MGD.

The proposed facilities will be located west of Mueschke Road, is split by the Grand Parkway, and is 
approximately 4.2 miles north of US 290.

II. LOCATION INFORMATION

Please see Item 7 of the Domestic Admin. Report 1.0 for specific location information. A USGS Map with 
the required site information is provided as Attachment A.

III. TREATMENT UNITS
(For Item 3 of Technical Report 1.0)

The proposed facility is to be constructed in three (3) operational phases with total design flows as 
described above. A detailed description of the treatment process for each phase is presented below:

The Phase I facility will consist of a fabricated steel package plant that is designed and constructed to 
treat 0.10 MGD and operate as a suspended growth activated sludge process in a single-stage 
nitrification mode. This phase will include an on-site lift station with submersible pumps and the wet 
well sized to accommodate the ultimate flow, a manual bar screen in a fabricated steel box, an aeration 
basin train consisting of one (1) aeration basin, one (1) clarifier, one (1) chorine contact basin sized for 
the Phase II flow, and one (1) multi-stage aerobic digester. Additional facilities include the blowers, a 
non-potable water system, and a vacuum controlled gaseous chlorine disinfection system.

The Phase II facility will consist of a fabricated steel package plant that is designed and constructed to 
treat 0.20 MGD and operate as a suspended growth activated sludge process in a single-stage 
nitrification mode. This phase will include upsizing the pumps in the previously constructed lift station, 
bar screen modifications, adding a second aeration basin, a second clarifier, a second multi-stage 
digester, and additional blowers. The chlorine contact basin from the original phase will contain 
adequate volume for Phase II.

The Phase III facility will consist of a fabricated steel package plant that is designed and constructed to 
treat 0.60 MGD and operate as a suspended growth activated sludge process in a single-stage nitrification 
mode. This phase will include expansion of the pumps in the previously constructed lift station, 
constructing an elevated concrete headworks with mechanical fine screen, manual bar screen, and flow 
splitting weirs; addition of four (4) aeration basins, two (2) clarifiers, four (4) multi-stage digesters, one (1) 
chlorine contact basin, and additional blowers. Other facilities include a non-potable water system, a 
vacuum controlled gaseous chlorine disinfection system, and sulfur dioxide dechlorination system. 

In all three (3) phases, raw sewage will be pumped from the proposed on-site lift station to an initial 
screening structure. Then the influent will be mixed with return activated sludge to create mixed liquor 
and will flow through the aeration basin operated in the single-stage nitrification mode to consume 
organics and breakdown ammonia. From the aeration basins, the mixed liquor will flow to the secondary 
clarifier for clarification. After clarification, the treated effluent will flow to the chlorine contact basin for 
disinfection. From there, the effluent will then flow over a weir for flow measurement



2

and then onto the receiving stream.

IV. DESIGN CALCULATIONS AND FEATURES
(For Item 3g of Technical Report 1.0 & Item 4 of Technical Report 1.1)

Design calculations are provided as part of this report on the following pages for all three (3) phases of 
construction.

The proposed facilities will be equipped with design features to prevent overflows or bypassing of 
untreated wastewater. An appropriately sized emergency stand-by diesel generator will be installed 
onsite for all phases with an automatic transfer switch to provide power to essential equipment in the 
event of a main power failure. The facility will also have an automatic telephone dialer that notifies the 
operator of pump failures, chlorine gas leaks, main power failures and high basin levels. The onsite lift 
station will be designed with a redundant pump for all phases to protect against overflows in the event 
of a pump failure.



3

I. SUMMARY

The proposed Phase I facility will be a packaged wastewater treatment plant with suspended growth 
activated sludge processed in the single-stage nitrification mode. Treatment units will include a manual 
bar screen and flow splitting weirs, aeration basin, clarifier, chlorine contact basin, and multi-stage 
aerobic digester. Additional facilities include blowers, a non-potable water system and a vacuum 
controlled gaseous chlorine system.

II. WASTEWATER TREATMENT PLANT DESIGN

A. DESIGN CRITERIA

1. Proposed Effluent Limits.

a. BOD5 = 10 mg/l (daily average)

b. TSS = 15 mg/l (daily average)

c. NH3-N = 2 mg/l (daily average)

d. DO = 4 mg/l (weekly grab)

2. Process Criteria. The process criteria are taken from 30 TAC §217, Design Criteria for Sewerage 
Systems.

a. Maximum Aeration Basin Organic Loading
(lb BOD5/day/1,000 ft3) = 35

b. Maximum Clarifier Surface Loading at Peak Flow 
(gal/day/ft2) = 1,200

c. Minimum Clarifier Detention Time
(hours) = 1.8

d. Maximum Clarifier Weir Loading at Peak Flow
(gal/day/ft) = 20,000

e. Minimum Chlorine Contact Detention Time at Peak Flow
(minutes) = 20

f. Mean Cell Residence Time in Aerobic Digester*
(days) = 28*

g. Minimum Air Required for Digester 
(scfm/1,000 ft3) = 20

PHASE I – 0.10 MGD



4

*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.”

B. PROPOSED PHASE I TREATMENT FACILITIES

1. Flow.

a. Average (Design) = 1.0Q = 100,000 gpd = 69 gpm 

b. Peak (2 hour) = 4.0Q = 400,000 gpd = 278 gpm

2. Organic Loadings.

BOD5 = (0.10 MGD)(8.34)(300 mg/L) = 251 Lbs BOD5/day 

TSS = (0.10 MGD)(8.34)(250 mg/L) = 209 Lbs TSS/day 

NH3-N = (0.10 MGD)(8.34)(45 mg/L) = 38 Lbs NH3-N/day

3. Process Equipment.

a. Screening. This phase includes a proposed manual bar screen sized to treat a minimum 
capacity of 0.8 MGD, the Phase II peak flowrate, to be installed at the head of the aeration 
basin with flow splitting weirs to split the flow between the two (2) trains in the future.

b. Aeration Basin. The proposed package plant will include a single aeration basin train 
consisting of one (1) package tank sized at twelve feet (12') wide by fifty-two feet (52') long. 
Average water depth is assumed at eleven feet six inches (11'-6″).

i. Total Required Volume

1. Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
(0.10 MGD)(8.34)(300 mg/L)/(35 lb BOD5/1,000 ft3) = 7,149 ft3

ii. Proposed Volume
(12 ft)(52 ft)(11.5 ft) = 7,176 ft3

iii. Actual Organic Loading
(251 lb BOD5/day)/(7,176 ft3/1,000 ft3) = 35 lb BOD5 day/1,000 ft3

c. Secondary Clarifier. The proposed WWTP will include one (1) 28-foot (28') diameter circular
clarifier.

i. Required Surface Area At Peak Flow
(400,000 gpd)/(1,200 gpd/ ft2) = 333 ft2

ii. Total Proposed Surface Area
(/4)(28 ft)2 =    615 ft2



5

iii. Proposed Surface Loading

1. At Design Flow
(100,000 gpd)/(615 ft2) = 163 gpd/ft2

2. At Peak Flow
(400,000 gpd)/(615 ft2) = 650 gpd/ft2

iv. Total Proposed Clarifier Weir Length
(Includes Launder Allowance)
()(28 ft – 2 ft) = 82 ft

v. Proposed Weir Loading at Peak Flow
(400,000 gpd)/(82 ft) = 4,878 gpd/ft

vi. Proposed Clarifier Side Water Depth (to top of grout) = 10 ft

vii. Proposed Hydraulic Detention Time at Peak Flow 
(615 ft2)(10 ft)(7.48 gal/ft3)/(278 gal/min) = 166 minutes

= 2.76 hours

d. Aerobic Digester. The digester will include a single multi-stage digester consisting of one (1) 
package tank sized at twelve feet (12') by 52 feet (52') with an assumed eleven foot-eight-inch 
(11'-8″) water depth.

Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration in 
the digester on average.

i. Digester Sizing

1. Solids Production
(251 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 251 lb solids/day

2. Digested Solids Production
(251 lb solid/day)(1-(0.3)(0.7)) = 198 lb solids/day

3. Average Solids in Digester
(251 lb solids/day + 198 lb solids/day)/2 = 225 lb solids/day

4. Total Solids in Digester for 28-day SRT*
(225 lb solids/day)(28 days) = 6,300 lb solids

ii. Required Volume
(6,300 lb solids)(106)/(8.34)(15,000 mg/l MLSS 
in digester)(7.48) = 6,733 ft3

iii. Proposed  Volume 
(52 ft)(12 ft)(11.67 ft) = 7,282 ft3



6

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA 
publication “Control of Pathogens and Vector Attraction in Sewage Sludge.”

e. Chlorine Contact Basin. There will be one (1) chlorine contact basin consisting of a steel tank 
that is twelve feet (12') wide by thirty-six feet (36') in length and has a 6.57-foot (6.57') water 
depth.

i. Required Volume at Peak Flow
(278 gpm)(20 min)/(7.48) = 743 ft3

ii. Total Proposed Volume 
(12 ft)(36 ft)(6.57 ft) = 2,838 ft3

iii. Actual Detention Time at Peak Flow 
(2,838 ft3)(7.48)/(278 gpm) = 76 minutes

f. Air Requirements.

1. Air Required for Treatment

(1.2)(300 mg/l BOD5) + (4.3)(45 mg/l NH3-N)
(300 mg/l BOD5) = 1.85 lb O2/ lb BOD5*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 lb O2/lb BOD5 if the system is 
intended to nitrify.

2. Coarse Bubble Requirements

(300 mg/l BOD5)(8.34)(0.10 MGD)(2.2 lb O2/ lb BOD5)(1.42)**
(0.051*)(0.23)(0.075)(1440)

= 617 scfm

* TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble (0.65%/ft. x 12 ft of 
submergence x 0.65)

** TCEQ Chapter 217 Table F.5 Submergence Correction Factor

i. Aerobic Digester
(7,282 ft3)(20 scfm/1,000 ft3) = 146 scfm

ii. Chlorine Contact Basin 
(2,838 ft3)(20 scfm/1,000 
ft3)

= 57 scfm

iii. Return Sludge Air Lifts
(2)(50 scfm) = 100 scfm

iv. Total Air Requirements (Coarse Bubble) = 920 scfm



7

g. Blower Capacities. Capacity calculated at 5.6 psig discharge pressure at 100F, 80% RH, and 14.64 
psia inlet conditions.

i. Proposed Blower Capacity (Coarse Bubble)
(2)(975 scfm) = 1,950 scfm

ii. Firm Blower Capacity with Largest Unit out of Service
(1)(975 scfm) = 975 scfm

Two (2) proposed centrifugal blowers will be installed.

h. Chlorination Equipment.

i. Dosage Capacity

1. Chlorine Dosage Rate = 8 mg/L

2. Chlorine Feed Rate at Average Daily Flow
(0.10 MGD)(8.34)(8 mg/l) = 7 lbs/day

3. Required Chlorine Feed Rate at Peak Flow
(0.40 MGD)(8.34)(8 mg/l) = 27 lbs/day

ii. Proposed Chlorine Dosage Capacity
(1 - 150-lb cylinder)(65oF)(1 lb C12/F/day) = 65 lbs/day

One (1) 150-lb cylinder will be required for treatment. An additional cylinder will be kept on 
site at all times to comply with 30 TAC §217 requirements.



8

I. SCOPE

The proposed Phase II facility will be a packaged wastewater treatment plant with suspended growth 
activated sludge processed in the single stage nitrification mode. Treatment units will include a manual 
bar screen and flow splitting weirs, aeration basins, clarifiers, chlorine contact basin and multi-stage 
aerobic digesters. Additional facilities include blowers, a non-potable water system and a vacuum 
controlled chlorine system.

II. WASTEWATER TREATMENT PLANT DESIGN

A. DESIGN CRITERIA

1. Proposed Effluent Limits.

a. BOD5 = 10 mg/l (daily average)

b. TSS = 15 mg/l (daily average)

c. NH3-N = 2 mg/l (daily average)

d. DO = 4 mg/l (weekly grab)

2. Process Criteria. The process criteria are taken from 30 TAC §217, Design Criteria for Sewerage 
Systems.

a. Maximum Aeration Basin Organic Loading
(lb BOD5/day/1,000 ft3) = 35

b. Maximum Clarifier Surface Loading at Peak Flow 
(gal/day/ft2) = 1,200

c. Minimum Clarifier Detention Time
(hours) = 1.8

d. Maximum Clarifier Weir Loading at Peak Flow
(gal/day/ft) = 20,000

e. Minimum Chlorine Contact Detention Time at Peak Flow
(minutes) = 20

f. Mean Cell Residence Time in Aerobic Digester*
(days) = 28*

g. Minimum Air Required for Digester 
(scfm/1,000 ft3) = 20

PHASE II – 0.2 MGD



9

*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.”

B. TREATMENT FACILITIES

1. Flow.

a. Average (Design) = 1.0Q = 200,000 gpd = 139 gpm 

b. Peak (2 hour) = 4.0Q = 800,000 gpd = 555 gpm

2. Organic Loadings.

BOD5 = (0.20 MGD)(8.34)(300 mg/L) = 500 lbs BOD5/day 

TSS = (0.20 MGD)(8.34)(250 mg/L) = 417 lbs TSS/day 

NH3-N = (0.20 MGD)(8.34)(45 mg/L) = 75 lbs NH3-N/day

3. Process Equipment.

a. Screening. This phase includes modifications to the flow splitting and screening structure with 
a manual bar screen sized to meet a minimum capacity of the Phase II peak flow, 0.80 MGD 
that was installed in Phase I. 

b. Aeration Basin. The proposed plant includes one (1) existing and one (1) proposed aeration 
basins sized at twelve feet (12') wide by fifty-two (52') long. Average water depth is assumed 
at eleven feet six inches (11'-6″).

i. Total Required Volume

1. Required Volume Using Traditional Design Method (30 TAC §217 Guidelines)
(0.20 MGD)(8.34)(300 mg/L)/(35 lb BOD5/1,000 ft3)

ii. Existing Volume

= 14,297 ft3

(12ft)(52 ft)(11.5 ft) = 7,176 ft3

iii. Proposed Volume 
(12ft)(52 ft)(11.5 ft) = 7,176 ft3

iv. Total Volume 
(2)(12ft)(52 ft)(11.5 ft) = 14,352 ft3

v. Actual Organic Loading
(500 lb BOD5/day)/(14,352 ft3/1,000 ft3) = 34.8 lb BOD5

day/1,000 ft3



10

c. Secondary Clarifier. The plant will include one (1) existing 28-foot (28') and one (1) proposed 
28-foot (28′) diameter clarifier.

i. Total Required Surface Area

1. At Peak Flow
(800,000 gpd)/(1,200 gpd/ ft2) = 667 ft2

ii. Existing Surface Area 
(/4)(28 ft)2 = 616 ft2

iii. Proposed Surface Area 
(/4)(28 ft)2 = 616 ft2

iv. Total Surface Area
(2)(/4)(28ft)2 = 1,232 ft2

v. Proposed Surface Loading

1. At Design Flow
(200,000 gpd)/(1,232 ft2) = 162 gpd/ft2

2. At Peak Flow
(800,000 gpd)/(1,232 ft2) = 649 gpd/ft2

vi. Existing Clarifier Weir Length
(Includes Launder Allowance)
()(28 ft – 2 ft) = 82 ft

vii. Proposed Clarifier Weir Length
(Includes Launder Allowance)
()(28 ft – 2 ft) = 82 ft

viii. Total Clarifier Weir Length
(Includes Launder Allowance)
()(28 ft – 2 ft)+()(28 ft – 2 ft) = 164 ft

ix. Existing Weir Loading at Peak Flow
(400,000 gpd)/(82 ft) = 4,878 gpd/ft

x. Proposed Weir Loading at Peak Flow
(400,000 gpd)/(82 ft) = 4,878 gpd/ft

xi. Total Weir Loading at Peak Flow
(800,000 gpd)/(164 ft) = 4,878 gpd/ft

xii. Proposed Clarifier Side Water Depth (to top of grout) = 10 ft



11

xiii. Existing Hydraulic Detention Time at Peak Flow
(616 ft2)(10 ft)(7.48 gal/ft3)/(278 gal/min) = 166 minutes

= 2.76 hours

xiv. Proposed Hydraulic Detention Time at Peak Flow 
(616 ft2)(10 ft)(7.48 gal/ft3)/(278 gal/min) = 166 minutes

= 2.76 hours

xv. Total Hydraulic Detention Time at Peak Flow 
(1,232 ft2)(10 ft)(7.48 gal/ft3)/(555 gal/min) = 166 minutes

= 2.76 hours

d. Aerobic Digester. The proposed plant includes one (1) existing and one (1) proposed digester 
basins that will be multi-stage digesters. The proposed units will be twelve feet (12') by fifty-
two feet (52') with a maximum side water depth of eleven feet eight-inches (11'-8″).

Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration in 
the digester on average.

i Digester Sizing

1. Solids Production
(500 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 500 lb solids/day

2. Digested Solids Production
(500 lb solid/day)(1-(0.3)(0.7)) = 395 lb solids/day

3. Average Solids in Digester
(500 lb solids/day + 395 lb solids/day)/2 = 448 lb solids/day

4. Total Solids in Digester for 28-day SRT*
(448 lb solids/day)(28 days) = 12,544 lb solids

ii. Required Total Volume
(12,544 lb solids)(106)/(8.34)(15,000 mg/l 
MLSS in digester)(7.48) = 13,401 ft3

iii. Existing Volume
(1)(52 ft)(12 ft)(11.67 ft) = 7,282 ft3

iv. Proposed  Volume 
(1)(52 ft)(12 ft)(11.67 ft) = 7,282 ft3

v. Total Volume
(2)(52 ft)(12 ft)(11.67 ft) = 14,564 ft3

*28-day SRT utilized instead of 40-day SRT for use of a two-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge”.



12

e. Chlorine Contact Basin. The chlorine contact basin installed in Phase I includes all required 
capacity of Phase I and II. No new chlorine contact basin capacity will be installed in Phase II.

g. Air Requirements.

i. Proposed Aeration Basins (Selection of aeration technology will be determined as 
part of the detailed design. However, the larger value will control for planning 
purposes)

1. Air Required for Treatment

 (1.2)(300 mg/l BOD5) + (4.3)(45 mg/l NH3-N)
(300 mg/l BOD5) = 1.85 lb O2/ lb BOD5*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 lb O2/lb BOD5 if the system is 
intended to nitrify.

2. Coarse Bubble Requirements

 (300 mg/l BOD5)(8.34)(0.20 MGD)(2.2 lb O2/ lb BOD5)(1.42)**
(0.051*)(0.23)(0.075)(1440)

= 1,234 scfm

* TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble (0.65%/ft. x 12 ft of 
submergence x 0.65)

** TCEQ Chapter 217 Table F.5 Submergence Correction Factor

i. Aerobic Digester
(14,564 ft3)(20 scfm/1000 ft3) = 291 scfm

ii. Chlorine Contact Basin 
(2,838 ft3)(20 scfm/1000 ft3) = 57 scfm

iii. Miscellaneous Air Lifts
(3)(50 scfm) = 150 scfm

iv. Total Air Requirements (Coarse Bubble) = 1,732 scfm

h. Blower Capacities. Capacity calculated at 5.5 psig discharge pressure at 100F, 80% RH, and
14.64 psia inlet conditions.

i. Existing Blower Capacity
(2)(975 scfm) = 1,950 scfm

ii. Proposed Blower Capacity
(1)(975 scfm) = 975 scfm

iii. Total Blower Capacity
(3)(975 scfm) = 2,925 scfm



13

iv. Firm Blower Capacity with Largest Unit out of Service
(2)(975 scfm) = 1,950 scfm

One (1) proposed centrifugal blowers will be installed in Phase II.

i. Chlorination Equipment.

i. Dosage Capacity

1. Chlorine Dosage Rate = 8 mg/l

2. Chlorine Feed Rate at Average Daily Flow
(0.2 MGD)(8.34)(8 mg/l) = 13 lbs/day

3. Required Chlorine Feed Rate at Peak Flow
(0.8 MGD)(8.34)(8 mg/l) = 53 lbs/day

ii. Proposed Chlorine Dosage Capacity
(2 – 150 Lb cylinder)(65oF)(1 lb C12/F/day) = 130 lbs/day

Two (2) 150 lb cylinder will be required for treatment. An additional cylinder will be kept on 
site at all times to comply with 30 TAC §217 requirements.



14

I. SCOPE

The proposed 0.60 MGD Phase facility will be a packaged wastewater treatment plant with suspended 
growth activated sludge processed in the single stage nitrification mode. Treatment units will include an 
elevated steel headworks with a manual bar screen bypass channel, and flow splitting weirs, existing 0.2 
MGD package plant trains, four (4) proposed aeration basins, two (2) proposed clarifiers, proposed 
chlorine contact basin, and four (4) proposed multi-stage digesters. Additional facilities include blowers, 
non-potable water system, gaseous chlorination and dichlorination system.

II. WASTEWATER TREATMENT PLANT DESIGN

A. DESIGN CRITERIA

1. Proposed Effluent Limits.

a. BOD5 = 7 mg/l (daily average)

b. TSS = 15 mg/l (daily average)

c. NH3-N = 2 mg/l (daily average)

d. DO = 6 mg/l (weekly grab)

2. Process Criteria. The process criteria are taken from 30 TAC §217, Design Criteria for Sewerage 
Systems.

a. Maximum Aeration Basin Organic Loading
(lb BOD5/day/1,000 ft3) = 35

b. Maximum Clarifier Surface Loading at Peak Flow 
(gal/day/ft2) = 1,200

c. Minimum Clarifier Detention Time
(hours) = 1.8

d. Maximum Clarifier Weir Loading at Peak Flow
(gal/day/ft) = 20,000

e. Minimum Chlorine Contact Detention Time at Peak Flow
(minutes) = 20

f. Mean Cell Residence Time in Aerobic Digester*
(days) = 28*

g. Minimum Air Required for Digester 
(scfm/1,000 ft3) = 30

PHASE III – 0.60 MGD



15

*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.”

B. TREATMENT FACILITIES

1. Flow.

a. Average (Design) = 1.0Q = 600,000 gpd = 417 gpm 

b. Peak (2 hour) = 4.0Q = 2,400,000 gpd = 1,667 gpm

2. Organic Loadings.

BOD5 = (0.60 MGD)(8.34)(300 mg/L) = 1,501 lbs BOD5/day 

TSS = (0.60 MGD)(8.34)(250 mg/L) = 1,251 lbs TSS/day 

NH3-N = (0.60 MGD)(8.34)(45 mg/L) = 225 lbs NH3-N/day

3. Process Equipment.

a. Screening. This phase includes the construction of an elevated steel headworks with a manual 
bar screen channel, bypass channel, and flow splitting weirs sized to meet the peak flow rate 
capacity of 2.4 MGD.

b. Aeration Basin. The proposed phase will include four (4) proposed aeration basins sized at 
twelve feet (12') wide by fifty-two feet (52') long. Average water depth is assumed at eleven-
feet six-inches (11'-6″).

i. Total Required Volume

1. Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
(0.60 MGD)(8.34)(300 mg/L)/(35 lb BOD5/1,000 ft3) = 42,891 ft3

ii. Existing Volume
(2)(12 ft)(52 ft)(11.5 ft)           =    14,352 ft3

iii. Proposed Volume
(4)(12 ft)(52 ft)(11.5 ft)           =    28,704 ft3

iv. Total Volume
(6)(12 ft)(52 ft)(11.5 ft)           =    43,056 ft3

v. Actual Organic Loading
                                    (1,501 lb BOD5/day)/(43,056 ft3/1,000 ft3)          =      34.9 lb BOD5

day/1,000 ft3



16

c. Secondary Clarifier. The plant will include two (2) twenty-eight-foot (28') diameter clarifiers.

i. Total Required Surface Area

1. At Peak Flow
(2,400,000 gpd)/(1,200 gpd/ ft2) = 2,000 ft2

ii. Existing Surface Area
                2(π/4)(28 ft)2 = 1,232 ft2

iii. Proposed Surface Area
2(π/4)(28 ft)2 = 1,232 ft2

iv. Total Surface Area
               4(π/4)(28 ft)2 = 2,464 ft2

v. Proposed Surface Loading

1. At Design Flow
(600,000 gpd)/(2,464 ft2) = 244 gpd/ft2

2. At Peak Flow
(2,400,000 gpd)/(2,464 ft2) = 974 gpd/ft2

 vi. Existing Clarifier Weir Length
(Includes Launder Allowance)
2()(28 ft – 2 ft) = 164 ft

 vii. Proposed Clarifier Weir Length
(Includes Launder Allowance)
2()(28 ft – 2 ft) = 164 ft

 viii. Total Clarifier Weir Length
(Includes Launder Allowance)
4()(28 ft – 2 ft) = 328 ft

 ix. Existing Weir Loading at Peak Flow
(2,400,000 gpd)/(164 ft) =  14,634 gpd/ft

 x. Proposed Weir Loading at Peak Flow
(2,400,000 gpd)/(164 ft) = 14,634 gpd/ft

 xi. Total Weir Loading at Peak Flow
(2,400,000 gpd)/(328 ft) = 7,317 gpd/ft

 xii. Proposed Clarifier Side Water Depth (to top of grout) = 10 ft

 xiii. Existing Hydraulic Detention Time at Peak Flow    
(1,232 ft3)(10 ft)(7.48 gal/ft3)/((834 gpm) = 110.5 minutes

= 1.8 hours



17

xiv. Proposed Hydraulic Detention Time at Peak Flow 
(1,232 ft3)(10 ft)(7.48 gal/ft3)/((834 gpm) = 110.5 minutes

= 1.8 hours
 xv. Total Hydraulic Detention Time at Peak Flow   
               (2,464 ft3)(10 ft)(7.48 gal/ft3)/((1,667 gpm) = 110.5 minutes

= 1.8 hours

d. Aerobic Digester. The proposed phase will include four (4) proposed multi-stage digesters sized 
at twelve feet (12') wide by fifty-two feet (52') long with a maximum side water depth of eleven 
feet eight inches (11'-8″). 

Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS  
concentration in the digester on average.

i Digester Sizing

1. Solids Production
(1,501 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 1,501 lb solids/day

2. Digested Solids Production
(1,501 lb solid/day)(1-(0.3)(0.7)) = 1,186 lb solids/day

3. Average Solids in Digester
(1,501 lb solids/day + 1,186 lb solids/day)/2 = 1,344 lb solids/day

4. Total Solids in Digester for 28-day SRT*
(1,344 lb solids/day)(28 days) = 37,632 lb solids

ii. Required Volume
(37,632 lb solids)(106)/(8.34)(15,000 mg/l 
MLSS in digester)(7.48)            =     40,216 ft3 

iii. Existing Volume
(2)(12 ft)(52 ft)(11.67 ft)             =     14,564 ft3

iv. Proposed Volume
(4)(12 ft)(52ft)(11.67 ft)             =     29,128 ft3

v. Total Volume
(6)(12 ft)(52 ft)(11.67 ft)             =     43,692 ft3

*28-day SRT utilized instead of 40-day SRT for use of a two stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge”.



18

e. Chlorine Contact Basin.

i. Required Volume at Peak Flow
(1,667 gpm)(20 min)/(7.48) = 4,457 ft3

ii. Existing Volume
               (12 ft)(36 ft)(6.67 ft) = 2,838 ft3

iii. Proposed Volume
               (12 ft)(36 ft)(6.67 ft) = 2,828 ft3

iv. Total Volume
               (12 ft)(36 ft)(6.67 ft) = 5,676 ft3

iii. Actual Detention Time at Peak Flow 
(5,676 ft3)(7.48)/(1,667 gpm) = 25.5 minutes

g. Air Requirements.

i. Proposed Aeration Basin (Selection of aeration technology will be determined as part 
of the detailed design. However, the larger value will control for planning purposes)

1. Air Required for Treatment

 (1.2)(300 mg/l BOD5) + (4.3)(45 mg/l NH3-N)
(300 mg/l BOD5) = 1.85 lb O2/ lb BOD5*

*TCEQ Chapter 217.155(a)(3) requires using a minimum of 2.2 lb O2/lb BOD5 if the system is 
intended to nitrify.

2. Coarse Bubble Requirements

 (300 mg/l BOD5)(8.34)(0.60 MGD)(2.20 lb O2/ lb BOD5)(1.42)**
(0.051*)(0.23)(0.075)(1440)

= 3,702 scfm

* TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble (0.65%/ft. x 12 ft of 
submergence x 0.65)

** TCEQ Chapter 217 Table F.5 Submergence Correction Factor
ii. Aerobic Digester

(43,692 ft3)(20 scfm/1000 ft3) = 874 scfm

iii. Chlorine Contact Basin 
(5,676 ft3)(20 scfm/1000 ft3) = 114 scfm

iv. Miscellaneous Air Lifts
(6)(50 scfm) = 300 scfm



19

v. Total Air Requirements (Coarse Bubble) = 4,990 scfm

h. Blower Capacities. Capacity calculated at 7.5 psig discharge pressure at 100F, 80% RH, and
14.64 psia inlet conditions.

i. Existing Blower Capacity
(3)(975 scfm) = 2,952 scfm

ii.  Proposed Blower Capacity
(4)(975 scfm) = 3,900 scfm

iii. Total Blower Capacity

(7)(975 scfm) = 6,825 scfm

iv. Firm Blower Capacity with Largest Unit out of Service
(6)(975 scfm) = 5,850 scfm

          Four (4) proposed centrifugal blowers will be installed in Phase III

i. Chlorination Equipment.

i. Dosage Capacity

1. Chlorine Dosage Rate = 8 mg/l

2. Chlorine Feed Rate at Average Daily Flow
(0.60 MGD)(8.34)(8 mg/l) = 40 lbs/day

3. Required Chlorine Feed Rate at Peak Flow
(2.4 MGD)(8.34)(8 mg/l) = 160 lbs/day

iii. Proposed Chlorine Dosage Capacity
(3 – 150 Lb cylinder)(65oF)(1 lb C12/F/day) = 195 lbs/day

Three (3) 150 lb cylinders will be required for treatment. An additional cylinder will be kept 
on site at all times to comply with 30 TAC §217 requirements.

j. Dechlorination Contact Chamber. The proposed phase will include one (1) dechlorination 
contact chamber, sized at twelve feet (12') long by four feet (4') wide. The side water depth at 
peak flow is assumed at two feet (2').

i. Required Volume at Peak Flow
(1,667 gpm)(0.33 min)/(7.48)            =        74 ft3

ii. Total Volume
(12 ft)(4 ft)(2 ft)                   =        96 ft3